PARTS DIAGRAM & PARTS LIST

NN N N NN N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N NN N N NN N NN NN R AR R RN RN

RIPTIDE POWERDRIVE - 55/70 LBS THRUST - 12/24 VOLT - 487/54” SHAFT

The parts diagram and parts list provides Minn Kota® WEEE compliance disassembly instructions. For more information about where
you should dispose of your waste equipment for recycling and recovery and/or your European Union member state requirements, please
contact your dealer or distributor from which your product was purchased. Tools required, but not limited to: flat head screwdriver,
Phillips screwdriver, socket set, pliers, wire cutters.

RIPTIDE POWERDRIVE CONTROL HEAD

Control Head Parts Diagram

©2019 Johnson Outdoors Marine Electronics, Inc. minnkotamotors.com | 37



PARTS DIAGRAM & PARTS LIST

NN N S N N N N N N N N N N S N N N N N N N N N NN N NN N N N N N NN N N N N N N N N N N N N N N N N N N N NN N N N A A R RN R R RN

Control Head Parts List

Assembly Part # Description Quantity
B 2770219 o COVER KIT, RIPTIDE POWERDRIVE *|-PILOT COVER & DECALS ONLY* 1
Y 2774126 & MOTOR KIT, iP 1.6 RT POWERDRIVE *i-PILOT RECEIVER* 1
ltem Part # Description Quantity
2 2031522 COLLAR DRIVE (W/INSERT)
4 2323104 HEX NUT % -20 SS
6 2011366 SCREW-COLLAR/NEW KNOB(SS) *SALTWATER*
8 2292506 CONTROL BOX A/P RT-WHITE *SALTWATER*
10 2224707 PLUG, SCREW-DOWN, WHT
12 2372103 SCREW-#6 X .375 PLASTITE SS
14 2305402 SHRINK TUBE-.374 0D X 2.25" *SALTWATER*
16 2263406 SCREW-#10-24 X 2" S/S PPH
18 2333101 NUT-HEX #10-24 UNC-2B NYL SS *SALTWATER*
20 2372100 SCREW-#8-18 X 5/8 THD* (SS)
22 2290218 COVER, CTRL BOX, RT PD PRINTED
24 2290213 ¢ COVER, CTRL BOX RT PD PRINTED *iPILOT*
2315608 DECAL, COVER, RT PD 55 *55LB*
2315607 DECAL, COVER, RT PD 50 *70LB*
26 2315731 DECAL-GENERIC, PUSH BTN TOP SW

2395551 DECAL, PUSH BTN RT PD, TRV/iP 55 *iPILOT*

2315604 & DECAL, PUSH BTN TOP, RT V3 70iP *iPILOT*

28 2390800 & LANYARD, REMOTE W/ CARABINER

30 2390801 @ LANYARD, REMOTE *COPILOT*

32 2994075 ¢ REMOTE ASSY, IPILOT 1.6

34 2256300 TIE WRAP - 5.5" BLACK *70LB*

36 2395546 & DECAL. DOMED iPILOT SW

38 2994123 @ RECIEVER ASM CO-PILOT SW

40 2373418 @ SCREW-#8 X 5/8 PPHSMS S/S *COPILOT ONLY* *SALTWATER*
42 2994020 ® TRASMTR, ASY, PD/AP COPLT *COPILOT ONLY* *SALTWATER*
A 2397100 & MANUAL, iPILOT 1.6 *i-PILOT*

A 2397106 ¢ GUIDE-QUICK REFERENCE iP 1.6 *iPILOT*

A 2015800 HANG TAG "CAUTION... TILT HINGE"

A 2317123 MANUAL, INSTALL GUIDE, RTPD BT

A 2297165 MANUAL, DISCLAIMER, DOWNLOAD INFO

A 2317121 MANUAL, RT POWERDRIVE BT

el el el B Il B e SN I Gl e e i e e e e i e S G e S SR I e e e

A Not shown on Parts Diagram.

® This part is included in an assembly and cannot be ordered individually.
4 Only available with models factory installed with i-Pilot or i-Pilot Link.
® Only available with models factory installed with CoPilot.

38 | minnkotamotors.com

©2019 Johnson Outdoors Marine Electronics, Inc.



PARTS DIAGRAM & PARTS LIST

NN N N N N N N NN N N N N N NN N N N N N N N N N N N N N N N N N N N N NN N N NN N N N NN N N N N N N N N A N N N N NN N N A N A R RN RN

RIPTIDE POWERDRIVE MOTOR

12 Volt Motor Parts Diagram

12 volt - 3.625”

cc 118
/ 116

©2019 Johnson Outdoors Marine Electronics, Inc. minnkotamotors.com | 39



PARTS DIAGRAM & PARTS LIST

NN N S N N N N N N N N N N S N N N N N N N N N NN N NN N N N N N NN N N N N N N N N N N N N N N N N N N N NN N N N A A R RN R R RN

12 Volt Motor Parts List

Assembly Part # Description Quantity
W 2097095 MTR ASY 12V 3.62 VS 55# *SALTWATER* 1
U 1378131 PROP IND 2091160 (WDLS WDGII) 1
CC 2888460 SEAL & 0-RING KIT *3.625* 1

ltem Part # Description Quantity
54 421-336 HSG BRUSH END 3.62 WHITE *SALTWATER* 1
2002000 TUBE COMPOSITE 48" RT/SP-WHT *SALTWATER* *55LB* *48"* 1
* 2002001 TUBE COMPOSITE 54" RT/SP-WHT *55LB* *54"* 1
58 2301555 COLLAR-LATCH, PD/AP 1
60 2303434 SCREW-#8-32 X 5/8 MACH PHCR SS 1
62 2303112 NUT-#8-32 NYLOCK SS 1
64 2031522 COLLAR DRIVE (W/INSERT) 1
66 2323104 HEX NUT 1/4 - 20 SS 1
68 2011366 SCREW-COLLAR/NEW KNOB(SS) *SALTWATER* 1
70 2092600 PIN-DRIVE 1.06" LG (SS) 1
72 2151726 WASHER-5/16 STD (S/S) 1
74 2198400 ANODES, ZINC, 3.25/3.62" LWR UNT 1
76 2091160 PROP-WW2 (3 5/8") REAMED 1
78 2-100-117A ARM ASY 12V 3.62 55#2.88" 1
80 140-010 BALL BEARING 1
82 788-015 RETAINING RING 1
84 2-200-301A CTR HSG ASY 3.6 MAGNETIZED 1
86 2-400-337A PLAIN END HSG ASY 3.6 TX/W 1
88 144-049 BEARING - FLANGE (SERVICE ONLY) 1
90 880-003 SEAL 1
92 880-006 SEAL WITH SHIELD 1
9 188-036 BRUSH ASSEMBLY 3.625 55# 2
96 738-036 BRUSH PLATE WITH HOLDER 3.625 1
98 975-040 SPRING-TORSION 2
100 701-081 0-RING 1
102 701-007 0-RING 2
104 337-036 GASKET 1
106 830-007 SCREW, # 8-32 2
108 830-042 THRU BOLT 10-32 X 8.83 *55LB* 2
110 990-067 WASHER - STEEL THRUST 1
112 990-070 WASHER - NYLATRON 2

A Not shown on Parts Diagram.

® This part is included in an assembly and cannot be ordered individually.
4 Only available with models factory installed with i-Pilot or i-Pilot Link.
® Only available with models factory installed with CoPilot.

40 | minnkotamotors.com

©2019 Johnson Outdoors Marine Electronics, Inc.



PARTS DIAGRAM & PARTS LIST

NN N N N N N N NN N N N N N NN N N N N N N N N N N N N N N N N N N N N NN N N NN N N N NN N N N N N N N N A N N N N NN N N A N A R RN RN

Item Part # Description Quantity
114 2307317 BEAD-FERRITE, SHORT 1
116 640-107 LEADWIRE RED 10AWG 65-1/2" GPT 1
118 640-008 LEADWIRE BLK 10AWG 63-1/2" GPT 1

A Not shown on Parts Diagram.

® This part is included in an assembly and cannot be ordered individually.
4 Only available with models factory installed with i-Pilot or i-Pilot Link.

® Only available with models factory installed with CoPilot.

©2019 Johnson Outdoors Marine Electronics, Inc. minnkotamotors.com | 41



PARTS DIAGRAM & PARTS LIST

NN N N N N N N NN N N N N N NN N N N N N N N N N N N N N N N N N N N N NN N N NN N N N NN N N N N N N N N A N N N N NN N N A N A R RN RN

RIPTIDE POWERDRIVE STEERING HOUSING

Steering Housing Parts Diagram

©2019 Johnson Outdoors Marine Electronics, Inc. minnkotamotors.com | 45



PARTS DIAGRAM & PARTS LIST

NN N S N N N N N N N N N N S N N N N N N N N N NN N NN N N N N N NN N N N N N N N N N N N N N N N N N N N NN N N N A A R RN R R RN

Steering Housing Parts List

Assembly

Part #

Description

Quantity

2771827 | DRIVE HOUSING ASSY, RT SP

Item

Part #

Description

Quantity

206 2307050 MOTOR DR.HSG PD/AP 12,24V 1
208 2302543 CASE-UPPER,ALUM, SW - WHITE 1
210 2302562 CASE-LOWER, ALUM, SW - WHITE 1
212 2303408 SCREW-#8-32 TYPE F TORX PH SS 6
214 2308601 BREATHER FILTER, DR.HOUSING 1
216 2302610 SHAFT-GEAR, FIRST CLUSTER 1
218 2302615 SHAFT-GEAR,INTERMED.CLUSTER 1
220 2302620 SHAFT-GEAR, THIRD CLUSTER 1
222 2302245 GEAR & PINION,DR. HSG, STAGE 2 1
224 2302250 GEAR & PINION,DR. HSG, STAGE 3 1
226 2302255 GEAR & PINION,DR. HSG, STAGE 4 1
228 2302260 GEAR-OUTPUT SHAFT,STG 5 1
230 2302010 SHAFT-OUTPUT, DR.HOUSING 1
232 2307304 BUSHING-INNER, UPPER/LOWER 2
234 2307305 BUSHING-OUTER, UPPER/LOWER 2
236 2304603 O0-RING-SHAFT SEAL UPPER/LOW 2
238 2304604 0-RING-CASE SEAL 1
240 2307201 LEVER,GRIP GLIDE Il 1
242 2302750 SPRING-LATCH,TORSION,PD/AP,S/S 1
244 2302628 PIN-ROLL,3/16 X 2.5" SS 1
246 2305641 DECAL - STOW/DEPLOY; POWERDRIVE 1
248 2302605 PIN-ROLL 5/16" X 1/2" 4

A Not shown on Parts Diagram.

® This part is included in an assembly and cannot be ordered individually.

4 Only available with models factory installed with i-Pilot or i-Pilot Link.
® Only available with models factory installed with CoPilot.

46 | minnkotamotors.com

©2019 Johnson Outdoors Marine Electronics, Inc.



PARTS DIAGRAM & PARTS LIST

NN N N N N N N NN N N N N N NN N N N N N N N N N N N N N N N N N N N N NN N N NN N N N NN N N N N N N N N A N N N N NN N N A N A R RN RN

RIPTIDE POWERDRIVE FOOT PEDAL

Foot Pedal Parts Diagram

©2019 Johnson Outdoors Marine Electronics, Inc. minnkotamotors.com | 47



PARTS DIAGRAM & PARTS LIST

NN N S N N N N N N N N N N S N N N N N N N N N NN N NN N N N N N NN N N N N N N N N N N N N N N N N N N N NN N N N A A R RN R R RN

Foot Pedal Parts List

Assembly Part # Description Quantity

C 2994728 FOOT PEDAL ASSEMBLY, PD 1
L 2994859 BAG ASY-TERROVA/V2,RUB.BUMPERS 1

ltem Part # Description Quantity

260 2300275 COVER-SPEED SELECTOR,PD FPBLK 1

262 2302730 SPRING-LONG-UPPER PEDAL 3

264 2302732 SPRING-LOWER PEDAL S/S 1

266 2303725 BUTTON-MOMENTARY, PD FP, BLK 1

268 2303730 BUTTON-MOM/CON, PD FP, BLK 1

270 2304406 PEDAL, STRG ROCKER, PD FP, BLK 1

272 2304508 BASE, PEDAL PD 1

274 2305136 BUMPER,STRG RCKR,PD FPRUBBER 2

276 2307905 WHEEL-SPEED, PD FP, BLK 1

278 2308609 SWITCH LEVER, SINGLE 1

280 2302105 SCREW #6-19 X 3/8 HIGH-LOW SS 14

282 2335130 BUMBER ACTUATOR 2

284 2994053 PCB/CTRL CORD, PD FT PEDAL 1

286 2301750 WASHER, WAVE, PD V3 FP 1

288 2316600 DECAL-ON/OFF SWITCH/PD V2 PED 1

290 2325110 PAD, FOOT PEDAL PD 5

A Not shown on Parts Diagram.

® This part is included in an assembly and cannot be ordered individually.

4 Only available with models factory installed with i-Pilot or i-Pilot Link.
® Only available with models factory installed with CoPilot.

48 | minnkotamotors.com

©2019 Johnson Outdoors Marine Electronics, Inc.



PARTS DIAGRAM & PARTS LIST

NN N N N N N N NN N N N N N NN N N N N N N N N N N N N N N N N N N N N NN N N NN N N N NN N N N N N N N N A N N N N NN N N A N A R RN RN

RIPTIDE POWERDRIVE MOUNT

Mount Parts Diagram

(©EEEEE—374

T

©OOEE@©E—378

;0000000—380

334 |

358 308

©2019 Johnson Outdoors Marine Electronics, Inc. minnkotamotors.com | 49



PARTS DIAGRAM & PARTS LIST

NN N S N N N N N N N N N N S N N N N N N N N N NN N NN N N N N N NN N N N N N N N N N N N N N N N N N N N NN N N N A A R RN R R RN

Mount Parts List

Assembly Part # Description Quantity
A 2994864 BAG ASSEMBLY - (BOLT, NUT, WASHERS) 1
D 2884058 CONTROL BOARD-24V V2 W AP W/SHRNK *AUTOPILOT* 1
E 2884055 CONTROL BRD-12V V2 W/0 AP W/SHRNK 1
F 2884057 CONTROL BOARD-12V V2 W/AP W/SHRNK *AUTOPILOT* 1
G 2884056 CONTROL BRD-24V V2 W/0 AP W/SHRNK 1

Item Part # Description Quantity
302 2301937 EXTRUSION BASE PD V2 *SALTWATER* 1
304 2303932 MOTOR REST-RIGHT, 3 5/8" 1
306 2303937 MOTOR REST-LEFT, 3 5/8" 1
308 2332104 SCREW-1/4-20 X 5/8 S/S *SALTWATER* 9
310 2335110 PAD-PIVOT SUPPORT(SS) *SALTWATER* 4
312 2305103 PIVOT PAD,559 FB DUROMETER 90A 2
314 2330510 PIN-LATCH (PD BASE)SS *SALTWATER* 1
316 2330520 PIN-PIVOT (PD BASE)SS *SALTWATER* 1
318 2333100 NUT-SPEED (SS) *SALTWATER* 4
320 2303612 ROD-RELEASE (RT/AP) S/S 1
322 2322700 SPRING-TORSION 1
324 2333705 LEVER-RELEASE S/S *SALTWATER* 1
326 2300101 RELEASE-KNOB 1
328 2301700 SPACER-RELEASE LEVER-BRASS 1
2304067 CONTROL BOARD-24V V2 W/AP *AUTOPILOT* 1
2304064 CONTROL BRD-12V V2 W/0 AP 1
30 2304066 CONTROL BOARD-12V V2 W/AP *AUTOPILOT* 1
2304065 CONTROL BRD-24V V2 W/0 AP 1
332 2303434 SCREW-#8-32 X 5/8 MACH PHCR SS 3
334 2090651 LEADWIRE, 10 GA, PD/GENESIS 1
336 2321310 STRAIN RELIEF 1
338 2323405 SCREW-1/4-20 X 1/2" MCH SS 1
340 2306571 HOUSING-CENTER RT-WHITE *SALTWATER* 1
2074081 BATTERY METER, 24V *SALTWATER* *70LB* 1
0 2074080 BATTERY METER, 12V *SALTWATER* *55LB* 1
344 2383428 SCREW-#4-24 X 5/8 HI-LO SS 1
346 2320710 TERMINAL-AMP (T-TAB) 1
348 2325401 SHRINK TUBE-3/4 1D X 2" W/ADHS 1
350 2305642 DECAL,BATTERY METER PD V2 SW *SALTWATER* 1

A Not shown on Parts Diagram.

® This part is included in an assembly and cannot be ordered individually.

4 Only available with models factory installed with i-Pilot or i-Pilot Link.

® Only available with models factory installed with CoPilot.

50 | minnkotamotors.com

©2019 Johnson Outdoors Marine Electronics, Inc.



PARTS DIAGRAM & PARTS LIST

NN N N N N N N NN N N N N N NN N N N N N N N N N N N N N N N N N N N N NN N N NN N N N NN N N N N N N N N A N N N N NN N N A N A R RN RN

ltem Part # Description Quantity
352 2302935 STRAIN RELIEF-DR. HOUSING 1
354 2994112 @ TRANS/REC ASY PD V2 SW *COPILOT ONLY* *SALTWATER* 1
356 2373418 @ SCREW-#8 X 5/8 PPHSMS S/S *COPILOT ONLY* *SALTWATER* 2
358 2303982 SIDEPLATE-RIGHT RT-WHITE * SALTWATER* 1
360 2303987 SIDEPLATE-LEFT RT-WHITE *SALTWATER* 1
362 2991280 COIL CRD W/STRN RLF, PD 48"/54" 1
364 2307313 BEAD-FERRITE 1
366 2994020 @ TRASMTR, ASY, PD/AP COPLT *COPILOT ONLY* *SALTWATER* 1
368 2305410 SHRINK TUBE-.315 0D X 2.25" *SALTWATER* 3
370 2305415 SHRINK TUBE-.472 1D X 2.25" *SALTWATER* 1
372 2305403 SHRINK TUBE-.500 IDX1.0" ADHSV *SALTWATER* 4
374 2263462 SCREW-1/4-20 X 2" S/S PPH ADJT 6
376 2261713 WASHER-1/4 FLAT 18-8 SS 6
378 2263103 NUT-1/4-20 NYLOCK SS 6
380 2301720 WASHER-MOUNTING - RUBBER 6
382 2375400 SHRINK 1

A Not shown on Parts Diagram.

® This part is included in an assembly and cannot be ordered individually.
4 Only available with models factory installed with i-Pilot or i-Pilot Link.
® Only available with models factory installed with CoPilot.

©2019 Johnson Outdoors Marine Electronics, Inc.

minnkotamotors.com | 51



	RIPTIDE POWERDRIVE OWNER'S MANUAL
	INTRODUCTION
	Thank You 
	Registration
	Serial Number 
	Motor Information

	TABLE OF CONTENTS
	SAFETY CONSIDERATIONS
	WARRANTY
	KNOW YOUR BOAT
	FEATURES
	INSTALLATION
	Installing The Riptide Powerdrive 
	Installation Parts List
	Mounting Considerations
	Tools And Resources Required

	Installation
	Installing The Riptide Powerdrive


	BATTERY & WIRING INSTALLATION
	Boat Rigging & Product Installation
	Conductor Gauge and Circuit Breaker Sizing Table
	Selecting The Correct Batteries 
	Additional Considerations
	Using DC or Alternator Chargers
	Additional Accessories Connected to Trolling Motor Batteries
	Automatic Jump Start Systems and Selector Switches 

	Connecting the Batteries
	12 Volt Systems
	24 Volt Systems


	MOTOR WIRING DIAGRAM
	Riptide PowerDrive
	Riptide PowerDrive with i-Pilot

	USING & ADJUSTING THE MOTOR
	Mount Features 
	Depth Collar & Depth Collar Knob 
	Deploy-Assist Lever 
	Latch Collar 
	Tilt Lock Lever 
	Mount Ramp 

	Stowing And Deploying The Motor 
	To Deploy the Motor 
	To Stow the Motor 
	Push-To-Test Battery Meter

	Motor Adjustments
	Adjusting the Depth of the Motor
	Adjusting the Latch Collar
	Installing an External Transducer
	Adjusting the Lower Unit for a Secure Stow


	COPILOT
	Controlling The Motor With Copilot 
	Prop ON/OFF 
	Steer Left & Steer Right 
	Increase Speed & Decrease Speed   

	Copilot General Operation 
	Operating with the Remote and Foot Pedal
	Operating without the Foot Pedal

	Audio Modes 
	Adding/Removing Remotes  
	To "Learn" Remotes
	To Erase All Remotes from the Receiver
	Replacing the Battery


	SERVICE & MAINTENANCE
	Propeller Replacement
	Tools And Resources Required
	Installation

	General Maintenance 
	Troubleshooting
	Troubleshooting The Copilot
	For Further Troubleshooting And Repair 

	COMPLIANCE STATEMENTS
	Environmental Complaince Statement
	WEEE Directive
	Disposal
	Regulatory Compliance Information  
	i-Pilot Equipped Motors 
	Model: CoPilot 

	FCC Compliance
	Industry Canada Compliance
	Environmental Ratings

	PARTS DIAGRAM & PARTS LIST
	Riptide PowerDrive Motor
	Motor Parts Diagram
	Motor Parts List

	Riptide PowerDrive Steering Housing
	Steering Housing Parts Diagram
	Steering Housing Parts List

	Riptide PowerDrive Mount
	Mount Parts Diagram
	Mount Parts List


	RIPTIDE POWERDRIVE MANUEL DU PROPRIÉTAIRE
	INTRODUCTION
	Merci
	Enregistrement
	Numéro De Série
	Information Sur Le Moteur

	TABLE DES MATIÈRES
	CONSIGNES DE SÉCURITÉ
	GARANTIE
	CONNAISSEZ VOTRE BATEAU
	CARACTÉRISTIQUES
	INSTALLATION
	Installation Du Riptide Powerdrive 
	Liste De Pièces D’installation
	Facteurs De Montage
	Outils Et Ressources Nécessaires

	Installation
	Installation Du Riptide Powerdrive


	INSTALLATION DES BATTERIES ET DU CÂBLAGE
	Gréement de l’Embarcation et Installation du Produit
	Tableau des Dimensions de Gabarit des Conducteurs et Disjoncteurs
	Sélectionner Une Batterie Adéquate 
	Autres Points À Considérer
	Utilisation de Chargeurs à C.C. ou Alternateurs
	Accessoires Supplémentaires Connectés Aux Batteries Du Propulseur Électrique
	Systèmes de démarrage d’Appoint et Commutateurs

	Comment Raccorder la Batterie
	Systèmes de 12 Volts
	Systèmes de 24 Volts


	SCHÉMA DE CÂBLAGE DU MOTEUR
	Riptide PowerDrive
	Riptide Powerdrive Avec Système i-Pilot

	UTILISATION ET RÉGLAGE DU MOTEUR
	Caractéristiques Du Support 
	Collier de Profondeur et Bouton du Collier de Profondeur 
	Levier d’Aide au Déploiement 
	Bague de Verrouillage 
	Levier de Verrouillage de l’Inclinaison 
	Rampe de Montage 

	Arrimage Et Déploiement Du Moteur 
	Pour Déployer le Moteur 
	Pour Arrimer le Moteur 
	Indicateur D’état De Batterie "Appuyer Pour Tester"

	Ajustement Du Moteur
	Réglage de la Profondeur du Moteur
	Réglage de la Bague de Verrouillage
	Installation d’un Transducteur Externe
	Ajustement de l’Appareil Inférieur pour un Arrimage Sûr


	COPILOT
	Commande Du Moteur Avec Copilot 
	MARCHE/ARRÊT de l’hélice 
	Tourner à Gauche et Tourner à Droite 
	Augmenter la Vitesse et Diminuer la Vitesse   

	Utilisation Générale De Copilot 
	Utilisation Avec la Télécommande et la Pédale 
	Utilisation sans la Pédale 

	Modes Audio 
	Ajout/Retrait De Télécommandes  
	Pour Coupler des Télécommandes
	Pour Effacer Toutes les Télécommandes du Récepteur
	Remplacement de la Pile


	SERVICE ET ENTRETIEN  
	Remplacement De L’hélice
	Outils Et Ressources Nécessaires
	Installation

	Entretien Général  
	Dépannage
	Dépannage Du Copilot
	Pour D’autres Services De Dépannage Et De Réparation 

	DÉCLARATIONS DE CONFORMITÉ
	Déclaration de Conformité Environnementale
	Directive DEEE
	Élimination
	Informations De Conformité Réglementaire  
	Modèle: CoPilot 
	Conformité FCC
	Conformité Aux Normes d'Industrie Canada
	Cotes Environnementales

	SCHÉMA DES PIÈCES ET LISTE DES PIÈCES
	Moteur Riptide PowerDrive
	Schéma des Pièces du Moteur
	Liste des Pièces du Moteur

	Boîtier de Direction du Riptide PowerDrive
	Schéma des Pièces du Boîtier de Direction
	Liste des Pièces du Boîtier de Direction

	Support Riptide PowerDrive
	Schéma des Pièces du Support
	Liste des Pièces du Support



